



No.	Item No.	Item	Detail information	Pieces	Torque Nm	No.	Item No.	Item	Detail information	Pieces	Torque Nm
1	A2294000016	WASHER	OD19MM ID15.1MM H3MM	1		18	A2294000105	WASHER	OD17MM ID12.1MM H2MM	4	
2	A2294000102	WASHER	OD21MM ID17.1MM H3MM	1		19	A2300000306	SCREW	M8X1 L13.5MM	4	12-14
3	A2221000043	BEARING	3802V-2RD OD24MM ID15MM W7MM	1		20	A2300000307	BOLT	M8X1 OD12MM L16MM	4	
4	A2221000040	BEARING	172607V OD26MM ID17MM W7MM	1		21	A2311000059	RD-HANGER	DH-053	1	
5	A2300000280	SCREW	M10X1 L15MM	1	16-18	22	A2300000129	SCREW	M3X0.5 L10MM	2	2-4
6	A2300000279	BOLT	M10X1 OD15/17MM L68MM	1		23	A2300000536	SCREW	M4X0.7 L8MM	1	2-4
7	A2300000340	SCREW	M6X1 L13.5MM	1	10-12	24	A2258000056	CABLE PLUG	FOR RD	1	
8	A2300000339	BOLT	M6X1 OD10MM L55.5MM	1		25	A2258000057	CABLE GUIDE	FOR BB	1	
9	A2294000093	WASHER	OD15MM ID10.1MM H3MM	2		26	A2300000245	SCREW	M4X0.7 L8MM	1	3-5
12	A2221000034	BEARING	6800V2RS OD19MM ID10MM W5MM	2		27	A2300000213	SCREW	M3X0.5 L13.5MM	2	2-4
13	A2300000281	SCREW	M10X1 L15MM	2		28		CABLE GUIDE	SMART ENTRY		
14	A2221000035	BEARING	6801V-2RS OD21MM ID12MM W5MM	6		29		CABLE GUIDE	SMART ENTRY		
15	A2300000285	SCREW	M8X1 L16.5MM	1	12-14	28		SMART ENTRY			
16	A2300000284	BOLT	M8X1 OD12MM L68.5MM	1		29		SMART ENTRY			
17	A2294000023	WASHER	OD15MM ID12.1MM H3MM	6							